SECTION 4.0
BEST PRACTICABLE LEVEL OF CONTROL

4.1

4.2

4.2.1

4.2.2

PREAMBLE

The target ammonia effluent concentrations for Best Practicable Level of Control for
the City of Winnipeg Water Pollution Control Centres (WPCCs) are based on a
proposed summer concentration of 2 mg/L, with the average not exceeding 6.0 mg/L
during spring. The WPCCs will have to treat greater flows and loads by the end of the
design life of the facilities (year 2041). To achieve these effluent objectives at the
higher flows and loads, the treatment plants will need to operate at solids retention
times (SRTs) that are much longer than the SRTs at which the plants are currently
operated. For the North End Water Pollution Control Centre (NEWPCC) and the
[...]
is reduced. However, it is possible to achieve 5 to 10 mg/L.

The modeling results are depicted in Figure 4.8 for the winter period, Figure 4.9 for the
spring, Figure 4.10 for the summer period, and in Figure 4.11 for the fall. The vertical
bandwidth of each parameter plotted on these figures is indicative of the daily diurnal
variation of the parameter. For the modeling run depicted, reaeration using approximately
25 percent of the tankage was incorporated in the maximum month spring period. About
half of that volume was used for reaeration during the remainder of the spring and for the
maximum month period during the summer. In the summer, the use of any more tankage
for reaeration would result in ammonia concentrations above 2 mg/L. Even with 12.5
percent reaeration, the average was only just slightly below 2 mg/L.

4-20

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

WINTER
12000 - — 150
10000 | 1125
EEEsEsEEEsEsEsEsEsEsEsEEEEEEE) [ SpS——
~T 8000 [T S LT T T TSy | 1100
o =
= 6000 75 =
@ 7 &
% %)
= 4000 M 150
2000 + 25
0. Loo
100
80 |
-
)
= 6.0 4
o]
5
40 |
E
20|
00
200 - — 320
o 150 | 1240
= g
0l
— =
] 100 | 1160 =
£ 3
= o
- 50| g W
00 : ‘ ‘ ; ‘ 0
o o o - - -~ -
< < < < < < <
o o o o o o o
N S g 8 8 N 8
~ © ~— wn o < ~
] = I = ® T o
N N N ~ ~— N ™
Date

Figure 4.8: Winter Period Modeling Results

4-21

L:\PROJECTS\Wat\6234000103'200-Con'\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

4-22

SPRING

12000 15.00

10000 12.50
= t 10.00
WE 6000 4 750 ;;
[72] (2]
g 4000 + 5.00

i - W " -

0. 10.00

100

80 N
<
L
i
E 40 | A MIIHIHH‘““““w ““l“lll“‘
: I : (il

20

004

200 — 320
o 15.0 1 240 .
u :
5 100 ] L0 £
: U L 3
g 50 ] | 80 -

00 ; ; ‘ ‘ ‘ 0

™ (50 ™ m:re < w v
Figure 4.9: Spring Period Modeling Results

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc

11/20/02



Section 4.0 — Best Practicable Level of Control

SUMMER
12000 - 150
10000 - 1125
= 8000 - . . 1100
= | T T T L LT Y Ll Ml 1 —
(2] [ mmm Eamssesessnssmsmand
é 6000 " ! ) S —— 75 <
7)) | 'n_:
it n
= 4000 50
s . 15
2000 (e 125
0 1 oo
100 -
80 |
)
g 60"
c
5
40 |
€
£
<
20 |
00
200 - 320
0 150 | l_l_,—'_l 120
2 S
1]
o 100 1100 2
o
E H
(] —
('8
F 50 ™
00 | ‘ ‘ ‘ ‘ ‘ 0
< < < < < < <
o o o o o o o
I S I S S S S
o < (2] < (2] [s2] [ee)
© = N = Q = Q
w © © ~ ~ © ©
Date

Figure 4.10: Summer Period Modeling Results

4-23

L:\PROJECTS'\Wat\6234000103\200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

FALL
12000 — 150
10000 | 1125
2T 8000 1100
B‘l s EEEEEEEEESEEEE S S SEEE S S S EE S S EE S S S ESS S SS S EE S EE S S S EE S S EEESEEEEEEEEEEEEE —_
£ &
~ 6000 . 175
2] 14
2 7)
S 4000 150
, L ARAAAAAAAMN A A A A A i s kst s 2
2000_,,_..—-———7 125
0. 1Loo
100 -
80
4
g 60
)
5
40 |
£
£
<
204
004
200 - -~ 320
| |
o 150 ) 70
E g
1]
i =
s 100 | 1160 =
£ H
= o
— 50 s
00 T T T T T T 0
o o < < < < <
o o o o o o o
Q Q q q q Qq q
[ee) N N~ N N~ -~ ©
q .y o = o = ]
[ee] [} [«2] o o — —
Date

Figure 4.11: Fall Period Modeling Results

4-24

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

4.4.5

4.4.6

Bioreactor Sizing and Operational Specifications

Based on the above findings, the aeration basin sizing has been established, as shown
in Table 4.12. Four modules with this configuration are envisioned for the ultimate
2041 flows and loads.

Table 4.12: SEWPCC Bioreactor Sizing (Best Practicable Level of Control)

Description Units Volume
Volume

Bioreactor Cell 1 (2 existing oxygen cells) m’ 810
Bioreactor Cell 2 (2 existing oxygen cells) m’ 810
Bioreactor Cell 3 (new aeration cell) m’ 2000
Bioreactor Cell 4 (new aeration cell) m’ 2,005
Total Volume m’ 5,625
HRT @ ADWF (87 ML/d) h 6.2

Aeration Requirements

BioWin predicts oxygen demand in each modelled, aerated cell. The average,
maximum, and minimum process oxygen demands for the four bioreactors in the
model are indicated in Table 4.13.

Table 4.13: SEWPCC Bioreactor Oxygen Demands

Description Units Average Maximum Minimum
Bioreactor Cell 1 kg O,/d 1,055 2,015 450
Bioreactor Cell 2 kg O,/d 900 1,645 600
Bioreactor Cell 3 kg O,/d 1,735 2,895 895
Bioreactor Cell 4 kg O,/d 1,355 2,565 630

These “actual” oxygen demands have been converted to “standard” oxygen transfer
requirements on the basis of retaining the pure oxygen system in the initial two
bioreactor cells while providing a fine bubble aeration system in the latter two cells.

The peak oxygen demand in the first two cells of all bioreactors is 21 tonnes per day.
This demand matches the capacity of the existing oxygen generation system, not
including any allowance for standby or reserve capacity.

Derivation of the standard oxygen transfer requirements in the second two cells of the
four bioreactor modules are based on the aeration parameters listed in Table 4.14.

4-25

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

4.4.7

Table 4.14: SEWPCC Aeration Design Parameters

_ . Bioreactor Bioreactor
Description Units Cell 3 Cell 4
Alpha dimensionless 0.60 0.65
Beta dimensionless 0.95 0.95
Residual DO mg O,/L 2.0 2.0
Atmospheric pressure kPa 98 98
SOTE (Standard Oxygen Transfer Efficiency) % 30 30

Fine bubble aeration would achieve a Standard Oxygen Transfer Efficiency (SOTE) of
approximately 30 percent at a reactor depth of 5.0 metres. Based on this SOTE, the
total air demand is 405 nm’/min. To provide this air supply, four 300 hp blowers

(3 duty and 1 standby) are required. Design parameters for the blowers are listed in
Table 4.15.

Table 4.15: SEWPCC Blower Design Parameters

Description Units Bioreactor Cell 4
Air Requirement, nm’/min 405
Temperature
Maximum, °C 35
Minimum °C -30
Relative Humidity
At max Temp. % 75
At min Temp. % 100
Atmospheric pressure kPa 98
Backpressure kPa 55
Blowers
Number 4
Capacity, nm*/min 135
Size hp 300

The minimum temperature would be maintained by tempering the inlet air to the
blowers. Tempering reduces the required motor size and prevents hoar frost
accumulations on the inlet filters.

Process Description

The design data for the nitrification upgrade to the plant is summarized in the various
tables in the preceding subsections. The basic operation of the various elements is
summarized in the following subsections.

Primary Clarifiers

The primary clarifiers would be operated essentially as they are at present with the
exception that co-thickening of WAS with primary sludge would not be practiced for

4-26

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

the same reasons as cited for the NEWPCC. Without co-thickening, sludge blankets
would be reduced, pumping frequency would be lower and pump operation period
would be shorter.

Bioreactors

Flow would be split to the reconfigured bioreactors to ensure relatively equal flows to
the four modules. The oxygen system would be reconfigured to provide oxygen to the
first four cells of each train in a manner similar to present. Oxygen supply would be
modulated to maintain vent gas purity at the relocated vents between 35 and 40
percent.

Reaeration would be instituted during high flow and load periods. During the spring,
the primary effluent will be diverted to the head of the new aeration cells. During the
summer, primary effluent might be diverted to the third oxygen cell. Diverting to the
head of the aeration basins is not recommended due to the predicted reduction in
ammonia removal.

In the aeration basins, air is supplied to two aeration zones in each basin. The air
supply to each zone is controlled to maintain a residual dissolved oxygen
concentration of at least 2.0 mg/L.

RAS always will be returned to the head of the bioreactor. As with primary effluent,
RAS is split evenly between the four modules. WAS is withdrawn from a selective
wasting chamber in the mixed liquor channel. An alternative wasting point is
provided in the RAS header(s) feeding the bioreactors.

Secondary Clarifiers

Mixed liquor flow will be split to the four clarifiers in proportions shown in
Table 4.16.

Table 4.16: Mixed Liquor Split to the Final Clarifiers

Clarifier % Mixed Liquor Flow
Clarifier 1 16.7
Clarifier 2 16.7
Clarifier 3 333
Clarifier 4 333

RAS is withdrawn from the existing RAS system at rates that are appropriate to the
sludge settleability. The maximum RAS rate is two times the ADWF — 175 ML/d.

Sludge blankets are maintained at less than 0.3 metres to ensure that rising sludge
problems do not occur. In the existing three clarifiers, some enhancements to improve

4-27

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

4.4.8

4.4.9

flocculation will be considered in the plant modification. No allowance has been
allowed for this work at this time.

Site Layout

Dwg. SE-4.1 shows a site plan of the modified plant while Dwg. SE-4.2 provides a
layout of the plant. The process flow diagram is illustrated in Dwg. SE-4.3.

Best Practicable Level of Control - Statistical Analysis of the Projected Effluent
Ammonia

The results of the statistical analysis of effluent ammonia concentration (using best
practicable level of control) are presented in Table 4.17. The assumptions,
methodology, and the definitions are the same as those described for the NEWPCC.

The results of statistical analysis indicate that:

* 95 percent of the samples taken during each month will have ammonia
concentrations equal or less than the values shown in the last column of the
table for that month.

* Effluent ammonia concentrations show higher variations during summer
months (June, July and August) than other months.

Table 4.17: SEWPCC - Results of Statistical Analysis on the Effluent Ammonia

(Year 2041 — Best Practicable Level of Control)

h
Month M(’(ﬁg{? | tmew | oom 9 B0 da(;h:vg:ges ﬁ:yo/é;f (GME;;)“'%)

June 1.01 -0.18 0.12 -0.021 0.004 -0.175 -0.169 0.84
July 1.16 -0.23 0.18 -0.042 0.008 -0.231 -0.218 0.80
August 0.93 -0.41 0.12 -0.049 0.009 -0.410 -0.395 0.67
September 0.43 -1.00 0.06 -0.060 0.011 -0.993 -0.975 0.38
October 0.76 -0.54 0.09 -0.049 0.009 -0.539 -0.524 0.59
November 0.71 -0.51 0.06 -0.031 0.006 -0.509 -0.500 0.61
December 0.81 -0.41 0.06 -0.025 0.004 -0.410 -0.402 0.67
January 0.91 -0.31 0.04 -0.013 0.002 -0.314 -0.310 0.73
February 0.66 -0.58 0.06 -0.035 0.006 -0.574 -0.564 0.57
March 2.69 0.80 0.04 0.032 0.006 0.804 0.814 2.26
April 5.46 1.67 0.06 0.100 0.018 1.672 1.702 5.49
May 4.39 1.36 0.04 0.054 0.010 1.364 1.380 3.98
AA = Arithmetic Average

GM = Geometric Mean

O‘ =
S =

Population Standard Deviation
Sample Standard Deviation

4-28

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02




Section 4.0 — Best Practicable Level of Control

4.5

4.5.1

4.5.2

WASTE ACTIVATED SLUDGE THICKENING - SEWPCC
WAS Production

The predicted secondary sludge generation rates are summarized in Table 4.18. WAS
flow rates have been estimated on the basis of mixed liquor wasting rather than RAS
wasting. Where mixed liquor wasting is implemented, SRT control is simpler and it is
possible to incorporate selective wasting.  Selective wasting suppresses the
proliferation of biological foam causing organisms (Nocardia sp and M. Parvicella).

Table 4.18: SEWPCC WAS Generation Rates
(Best Practicable Level of Control)

Description Units Value
WAS Generation Rates
Average kg/d 6,500
Maximum kg/d 11,760
WAS Flow
Average m’/d 185
Maximum m’/d 300
Thickening Options

There are three options that are generally used for thickening sludge at medium to
large wastewater treatment plants such as the SEWPCC—dissolved air flotation
(DAF), gravity belt thickeners (GBTs), and centrifuges. DAF and GBT are favoured
at medium sized plants due to the high capital costs associated with centrifuges. Of
these two options, DAF has been chosen for this conceptual design. The final
selection should be revisited prior to implementation. The WAS thickening process
flow diagram is shown in Dwg. SE-4.4.

In DAF thickening, air and water are mixed under pressure so that the water becomes
saturated with dissolved air. This pressurized, saturated water is introduced with the
sludge into a flotation tank. When the pressure is relieved, air evolves from solution
into small bubbles. The rising bubbles become enmeshed in sludge particles, ensuring
that the resulting particles are buoyant. Floating sludge forms a blanket on the surface
of the DAF which is skimmed from the surface. Clarified subnatant is collected and a
portion recycled to be re-saturated under pressure. The remaining subnatant
discharges to the plant drain for re-treatment. Generally, subnatant has TSS
concentrations less than 200 mg/L.

DAF design is based on providing sufficient dissolved air to effectively float the
influent solids. A minimum air:solids ratio of 0.03 (mass basis) is required for
secondary sludge thickening. DAF tank sizing is a function of the solids loading rate
that can be applied. Generally, without polymer addition, solids loading rates are

4-29

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

4.6

4.6.1

limited to about 3 kg/m*/h on an average basis and for maximum loading conditions,
6 kg/m*/h. If polymer is added, the average and maximum solids loading rates can be
raised to 5 kg/m*/h and 12 kg/m*/h, respectively. To limit the size of the system,
polymer addition has been incorporated in the SEWPCC conceptual design. These
and other important design parameters are listed in Table 4.19.

Table 4.19: SEWPCC DAF Design

Description Values Value

Basis Design Parameters
WAS Generation Rates

Average kg/d 6,500

Maximum kg/d 11,760
Solids Loading Rates

Average kg/m?/h 5.0

Maximum kg/m?/h 12.0
A/S Ratio dimensionless 0.03
Capture efficiency % 93
Target solids concentration % 4.0
Polymer dosage

Average kg/T 0.75

Maximum kg/T 1.5

DAF Units

Number 3
Dimensions

Length m 8.0

Width m 3.0

SWD m 3.0

WEST END WATER POLLUTION CONTROL CENTRE (WEWPCC)
Model Input

Similar to the NEWPCC and the SEWPCC, hourly flows and loads in the year 2041
were used to simulate nitrification options for the WEWPCC. Projections of the
hourly flows and loads to the WEWPCC are described in Section 2.0 of this report.

The secondary process will have to treat flows up to the peak dry weather flow. This
requirement is the current stipulation, which is assumed to continue. For analysis of
the plant, it was assumed that future (2041) flows are allowed to bypass secondary
treatment when they exceed 60 ML/d. This flow is approximately 2.0 times the
predicted average dry weather flow. This ratio is higher than the current bypass ratio
employed in the plant (Ratio = 1.7). It also is higher than the peak dry weather flow
projected in this report (52.9 ML/d). The use of 60 ML/d as the bypass flow setpoint
is conservative and should ensure that the plant design is capable of handling all

L:\PROJECTS\Wat\6234000103'200-Con\Conceptual Design Report\Sect-04(20-Nov).doc
11/20/02



Section 4.0 — Best Practicable Level of Control

4.6.2

4.6.3

potential scenarios. It is presumed that the changes implemented to achieve
nitrification, in concert with recent plant modifications, will result in improved sludge
settleability that will enable the higher flows to be handled through the secondary
clarifiers.

The key parameter in the modeling exercise is the SRT. Sufficiently high SRTs are
required to ensure that nitrification remains stable. Various initial model runs were
conducted to determine appropriate SRT settings. The selected values for the
modelled period are shown below. Wasting rates were modulated through the